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Please admit to the Peritoneal Dialysis Ward under the service of Dr. _____________
Diagnosis: Peritoneal Dialysis (PD) Peritonitis

Allergy:

Diet: NPO except medications until further orders

Complete History and PE: C/O Medical Resident on Duty

Nursing:

1. Monitor vital signs q 4 hours unless revised

2. Accomplish PD sheet

3. Inspect exit site of PD catheter

4. Weigh patient and record (in kilograms)

IV: Heplock

Diagnostics:

1. CBC

2. PD fluid for cell count, Gram stain, culture and sensitivity upon arrival

3. BUN, Creat, Na, K

4. Daily PD Fluid cell count and differential count until further orders

5. PD fluid amylase level (Optional, is suspecting secondary peritonitis)

Empiric Initial therapy:

1. Loading IV Dose (For septic patients)

a. Cefazolin 1000 mg IV x 1 dose (ANST)

b. Ceftazidime 1000 mg IV x 1 dose (ANST)
c. Or instead of Ceftazidime, IV Aminoglycoside (either of the following):

i. Gentamicin (1.5 mg/kg/dose): __________ mg IV x 1 dose

ii. Tobramycin (1.5 mg/kg/dose): __________ mg IV x 1 dose

iii. Amikacin (5 mg/kg/dose): __________ mg IV x 1 dose

d. Others : _________________________________________________________________________________________________

2. Loading IP Dose (For non-septic patients)

a. Infuse 1.5 % PD Solution, 1.5 to 2 liters

b. Additives:

i. Cefazolin 1000 mg/L

ii. Ceftazidime 1000 mg/ L

iii. Instead of Ceftazidime, IP Aminoglycoside (either of the following):


1. Gentamicin 8 mg/L

2. Tobramycin 8 mg/ L

3. Amikacin 25 mg/ L

iv. Heparin 1000 units/ L

v. Others: ______________________________________________________________________________________________________

c. Dwell time: 3 hours

Other medications:

1. Paracetamol 500 mg PO q 6 hours for fever

2. Tramadol 50 mg IV q 6-8 hours for pain

Maintenance PD Therapy: To Follow

